H LOGOSOL

USER MANUAL

Part no. 0458-395-0691

REV:1

‘ <<
<>

@4
T v
TOEBOARD

““““““““

SUPPORT

LOGOSOL
B1001 HYDRAULIC



THANKS FOR CHOOSING A LOGOSOL MACHINE!

We are very pleased that you have demonstrated your confidence in us by purchasing this
machine and we will do our utmost to meet your expectations.

LOGOSOL has been manufacturing sawmills since 1989, and in that time we have supplied
approximately 50,000 machines to satisfied customers the world over.

We are concerned with your safety and ensuring that you achieve the best possible results
with your machine. We therefore recommend that you take the time to carefully read this
user manual before using the machine. Remember that the machine itself is only a part of the
value of the product. Much of the value is also to be found in the expertise we pass on to you
in the user manual. It would be a pity if that was not utilised.

We hope you will be thoroughly satisfied with your new machine.

-Oterr e

"Bug-Ol Bt

Bengt-Olov Bystrom

Founder and Chairman of the Board,
Logosol in Harnésand

Read through the user manual carefully
and make sure you understand its
contents before using the saw.

This user manual contains important
safety instructions.

WARNING! Incorrect use can result in
serious or fatal injuries to the operator
or others.

>

LOGOSOL continuously develops its products.

For this reason, we must reserve the right to modify
the configuration and design of our products.
Document: LOGOSOL B1001 Hydraulic User Manual
Manual, part no.: 458-395-0691

Text: Martin Soderberg

lllustration: Martin Soéderberg

Last revised: March 2022

© 2022 LOGOSOL, Harnosand Sweden



TABLE OF CONTENTS

Description of machine 4
Safety instructions 5
Maintenance 7
Technical data 9
Component parts: 10
Assembly 18
Connecting valve/hydraulic cylinders 37
Hydraulic hose 45
Adjustment 47
First start-up 48
Use 49
Transport 51
Exploded views 52
Hydraulic diagram 63
Troubleshooting 63
CE declaration 64




DESCRIPTION OF THE MACHINE

LOGOSOL B1001

HYDRAULIC
‘ < | <
- . g
<> GRIP
-4
T v 01-00627
TOEBOARD
K4
01-00584 B @% @
Tf v ROTATE
00-00102
SUPPORT - @y
01-00556
LOAD
01-00560 00-00604




SAFETY INSTRUCTIONS

Read carefully through the entire manual before
putting the machine into operation. Failure to
observe these safety instructions may result in
fatal injuries.

Make sure that everyone who uses the machine
is well informed of the dangers and has read
the manual. The manual must be available at all
times for those working with the machine.

Minors under the age of 18 are not allowed to
use the machine.

Make sure that children and animals are not in

the vicinity when the machine is being operated.

Anyone working with the machine should be in
good physical shape, healthy and well-rested.
Take regular breaks. Do not work under the in-
fluence of alcohol, drugs or medicines that may
cause drowsiness or inattentiveness.

The machine should only be used where there is
good visibility. Do not work in the dark or where
visibility is poor.

Make sure there are other people within earshot
in case you need help.

Use only LOGOSOL manufactured products or
those expressly approved for the purpose when
adding extra equipment . Other equipment may
result in risk of accident and must not be used.
Logosol will not accept liability for personal
injury or material damage incurred while using
non-approved attachments on the sawmill.

Always wear personal protective equipment:
Appropriate clothing is, for example, a tight-
fitting work overall. Never work with loose
clothing, jacket or similar.

Wear steel cap shoes and deep tread sole for
good grip. Do not wear a scarf, tie, jewellery or
the like that can catch in the equipment.

Wear heavy duty protective gloves. Risk of cuts
when handling the equipment.

KEY TO SYMBOLS

e b 9o& P

)

@ 6

WARNING! This symbol means that you
have to take particular care. It is always
accompanied by information on the specific
risk.

ATTENTION. A warning comes after this
symbol. Pay particular attention where this
symbol appears in the manual text.

For your own safety and that of others,

do not use the bandsaw mill or handle
bandsaw blades without first reading
through and understanding the contents of
this user manual in its entirety.

WARNING! Cutting knives: Careless use of
the machine can result in potentially fatal
injuries. Bandsaw blades are extremely sharp
and dangerous.

Always wear protective gloves (class 1) when
working with the bandsaw mill or handling
bandsaw blades. Risk of sustaining cuts
when handling bandsaw blades. Bandsaw
blades and motor parts may be hot after
sawing.

Always wear approved ear protectors

when working with the machine. Even
brief exposure to high frequency noise can
damage your hearing. Always use close-
fitting protective goggles when working
with the machine or handling bandsaw
blades. Under certain circumstances the use
of a protective mask may also be advisable.
This would primarily apply if you are sawing
dry wood or sawing indoors.

Always wear approved protective footwear
with saw protection, steel toe-caps and non-
slip soles when working with the machine or
handling bandsaw blades.

Always wear full-length protective trousers
when working with the machine or handling
bandsaw blades. Never wear loose-fitting
clothing, scarves, necklaces, etc. that may
fasten in the machine when working. Tie
long hair back before working with the
machine.



SAFETY INSTRUCTIONS

Safety distance

AN

AN

e

&S © &9

Warning! Fire risk. Hydraulic oil is
flammable, do not perform hot work in
the vicinity of hydraulic components and
equipment.

Warning! Do not exceed the maximum
weights specified for the equipment.
Overload can entail sudden breakdowns
making the work area dangerous

Warning! Pinch risk. Do not remain
within the work area when the hydraulic
cylinders are loaded.

Warning! Cuts. Never handle pressurized
hydraulic hoses, oil from a pressurized
hose can penetrate the skin and cause
serious injury.

Warning! Burn injuries. Allow the
equipment to cool down before working
with hydraulic units and hoses. The
hydraulic oil can reach high temperatures
during use.

Handle hydraulic hoses and couplings
carefully during assembly and maintenance
work. Avoid sharp bends on hydraulic hoses.
Sharp bends damage the hoses and increase
the risk of breakdown.

Do not lift or handle hydraulic equipment
connected to the hoses or couplings.

Always use hydraulic oil prescribed by Logosol
when working with the equipment.

Always wipe up any spillage of hydraulic

oil from the product and the working area.
Residual hydraulic oil constitutes a slip hazard
to users.

Always use absorbent cloths beneath the
equipment when working with the machine.

Before each shift:

AN

Check hydraulic hoses, couplings and
cables for visible damage.

Warning! Do not exceed the maximum
weights specified for the equipment.
Overload can entail sudden breakdowns
making the work area dangerous

Always check that the specified amount
of hydraulic oil is in the tank before
starting the machine.

During operation

The sawmill is not to be in any other
position than level when in operation.
Risk of tipping!

Keep the worksite free of tools, pieces of
wood, chips and other items you can trip on.

In the event of problems of any kind,
stop work immediately and turn off

the machine until it has been resolved.
Always keep this in mind. Most
accidents involving dangerous machines
occur when something malfunctions
and the operator has to correct this
during operation. A stop seldom shows
up on the finished product.



SAFETY INSTRUCTIONS

Safety distance:

Make sure that nobody is within the safety distance

when working with the machine.
Vsssi 15M
Y )

5 .- -
.l >’K&}

L
i

| OPERATIONAL AREA

MAINTENANCE

MAINTENANCE

Periodic maintenance of the machine expected to
be performed by the operator is described in this
section. Be sure to follow the specified maintenance
intervals, as this is the basis for good function of the
machine.

& WARNING! Risk of serious injury:

Make sure that the machine is turned off
before servicing and maintenance. Always
wear work gloves (Class 1) when undertaking
maintenance on the machine

/\ WARNING! Cuts:

Be careful when working with the machine as
it has sharp edges.

& WARNING! Fire risk:

BEFORE WORKING ON THE MACHINE

Always unplug the power cable at the mains before
starting service or adjustment. Check that the power
cable, plugs and switches are in good condition and
undamaged. Clean all parts of the machine with a
brush and dry cloths. Store the machine in a dry,
clean and non-corrosive environment, out of reach
of children. Check that all screw joints are tightened.

Do not smoke or perform any work (welding,
grinding, etc.) on the machine that can ge-
nerate ignition sparks in the vicinity of fuel or
combustible materials.

If you spill oil on the machine during refuelling,
this should be wiped up immediately. If you get
oil on your clothes, change them at once.

Never run the engine if there is an oil leak.
Always turn the engine off before refuelling.



MAINTENANCE

CLEANING THE MACHINE

Clean the bandsaw mill after each shift. Sweep away shavings and sawdust
around the functions and on and around the rails.

EVERY START-UP

Check scraper rings:
Make sure that dirt and shavings do not accumulate on the scraper rings.

Check for oil leaks:
Check all connections for oil leaks

Check the oil level:
Check the oil level in the hydraulic tank before each shift. Follow the
maintenance schedule in the engine instruction manual.

Check safety features:
Before each shift, check the function of the following safety features:
Make sure that the valve levers return when the handle is released.

Check screw joints:
Check that there are no loose screw joints on the machine.

OIL CHANGE

Change the oil for the first time after about

30 hours of work. With normal operation, the
second change is not needed until about 4-500
hours of work. Hydraulic oil: (IS0 VG 32).

If a petrol unit is used, the hydraulic oil filter must be
changed at 300 hours of use, see the hydraulic unit
instruction.

Position of the oil plug on
the underside of the hy-
draulic unit.



TECHNICAL DATA

LOGOSOL HYDRAULIC B1001/B751

01-00556 TOEBOARD

Stroke length toeboard 70mm
Diameter roller 100 mm
01-00627 LOG CLAMP

Vertical stroke 300 mm
Minimum clamp width 20mm
Maximum clamp width 700 mm
01-00584 LOG SUPPORT

Vertical stroke 305 mm
Cylinder 150mm
Quantity 2
Diameter of the support 40mm

POWERPACK
Output 3 kW, 400 V CEE 16A / 6hp Kranman Ks791
Oil volume 4L/5L

There is approximately 10L of oil in the system with all functions connected




SCREWS/NUTS

Definition of the fasteners.

Centre bolt Allen screw

Allen screw
Cross screw .
(partially threaded)

Slotted screw Hex bolt

Hex bolt

Locking screw
(partially threaded)

©® =131 ]
TRINYNY

Hex nut Flange screw
Flange nut Flange screw
(partially threaded)
) ——  Flat washer Carriage bolt
ADDITIONAL SYMBOLS DIMENSIONS/LENGTH
The following symbols are used in addition to those The dimensions of the fasteners are printed as a
shown above to describe part design. diameter dimension (M) ISO 68-1. This is followed by

a length dimensions for bolts/screws; the dimension
of a bolt/screw is the part of the bolt/screw that

disappears into the material in which it is mounted.
] |D7 @ (Diameter) (Length)

Low Tensilock Lock Recessed Dome M8

\\\\l/////

7/

20

N

7
\\\\l 1Z

X 20

The symbol describes the
recommended lifting point for
heavy lifts.

The symbol describes the
ﬁ sawing direction and reappears

during assembly.

When this symbol appears

during assembly, parts must

be lubricated before installa- Make the joint finger-tight.
tion. Lubricate affected parts

with universal grease.

(o The symbol plus a number that
refers to packages of hose and

7
Y nipples.

10



Delivery

The hydraulics are delivered in several different packages. The different

functions are packed as shown in the illustration below. Arrange
the component parts according to each function before starting the

assembly.

01-00771-neu

99-00771-Box

01-00771-skp 01-00771-div

01-00584-skp
01-00767-skp
01-00627-skp
00-00102-skp

01-00627-div
01-00584-div
01-00767-div

01-00766 (T=r) 01-00474

04-00539 01-00766-skp
04-00441 j 00-00102-div
04-00442 04-00440
04-00477 04-00478

00-00771-1001 —‘

Optional
8310-001-0205

[H)H)®O®®D® ®(Y)

8310-302-0205

01-00663-skp
01-00663-div

=5 01-00617
( Operator-arm

Power:

- 01-00718 Petrol

. 01-00624-Neu —

230v
01-00702

400v
01-00703

— 01-00770 ———
®

11




A 01-00771-neu -
ﬁ' v 01-00584 02-00445 —

SUPPORT

2 X
2 x = M8x75 03-02815

6x —M10x110

2x —M10x130 03-02816

1x = M10x90

4 x —M8x16 2 X
03-02838 ——  (515mm)

12 x = M8x20

8 x—M10x50

01-00584-skp 04-00488

4 x - M10x20

TRRIRRRY

6 x — M12x25 2 X
03-03036

S=p

2 x—-M8
17 x-=M10 3x

03-03038 ———— W .
12 x~ M8 %

8 x—M8

eoreoy

g T 0400538
T 0400537

3x - 03-02820 (61mm)
% 4x (1/4)

6x — 03-02822 (83mm)

04-00539
4x - 03-02830 m@m 4% (1/4-1/4)

1%\
4x — 03-02834 (23,5mm) b 2x (1/4- 1/4
©

4x - 03-02814

4x - 03-02839

4x - 03-02842 (29,5mm)

01-00584-div 2x — 03-02843 (100mm)

1x — 03-02971 (59,5mm) 99-00771-Box -
2x - 03-03293 N

2 X
01-00769
4x — (8,5x12x11)

SXAYo @giﬂ\




2

01-00627

01-00627-skp

8 x—M12x100

1 x—M10x100

2 x-M10x110

2 x—M10x140

TRERN

1 x—M16x100

5x-M12x30

3

A

8 x—-M12

1x-M16

@=)

5x-M10

10 x-M12

2x-M8

L

@@iﬁ oo o0

01-00627-div

®

04-00365

03-02730

2x — 03-02868 (105mm)

3x—03-02878 (77mm)

2x —03-02879 (35mm)

00-00771-1001 ——

>

N ‘\
(933,5mm)

®

01-00628

99-00771-Box

01-00771-neu

02-00468

03-02925

02-00447

02-00448

02-00469

02-00460

03-02871

04-00442

—— (450mm)

M 1x 04-00535

1x 04-00536

W 2x (1/4- 3/8)

g 2x (1/4- 1/4)

04-00441

M 1x 04-00532

1x 04-00531
4x (1/4- 1/4)

4x (1/4)

13




14

01-00771-neu

_A
@;D CO%'V 01-00767

TOEBOARD | | TOEBOARD

@ 4 x - SGA20
4 x—M10x35
W 2 x—M10x70
@ 2 x—M10x100
01-00767-skp 4 x —BRB20
8 x-M10
2 x - 03-02898 (46,5mm)
@ 2 x - 03-02878 (77mm)
01-00767-div 4 x - 03-02926 (11,5mm)

M 1x 04-00534
M 1x 04-00533

W ax (172 1/4)

®

04-00440 2x (1/4- 3/8)

4x (1/4)

2x (3/8)

%@ 2x (1/4- 1/4)

02-00483

02-00485

04-00428

03-03041

®

04-00478

M 2x 04-00481

4x (1/4)

4 x (1/4- 1/4)

2x (1/4- 1/4)

01-00684 B-1001 (2x)

W 4x — M12x90
(8]

4x-M12 02-00461

A®

01-00684-skp 4x-M12

|




— 01-00617 ———
02-00465 ———
‘% 01-00771-neu
01-00560 05-00487 |
(&

02-00449

W 4 x —M10x25 03-02857

NG 4x-M10
=’ 04-00521
W 2x— M12x90 W
2 x—M8x20
N\ 4x-M12
01-00624-skp =’ ﬂ W 1% — M12x90
a
SKP powerpack 4 x—M4a ’/ 2x-M12
9 01-00617-skp W 4%~ M6x16
SKP operation <>
: 4 x-M6
arm ! X

04-00420 —2*
03-03106 —2
6 x — M8x14
@ 6x—M12
W 2x - M12x90
W 2x - M12x25
01-00766-skp W 10x - M10x80

@ 10 x= M10

02-00458 ——
1 x—=M8x20
01-00718-skp (. 1x-M8
" = @ W4X—M12x90

o‘\, 8x-M12

3 x—Mb6x12
01-00770-skp W

3x-Mb6

=
\Jd

An!




Q)

ROTATE

01-00771-neu

o 00-00102

— j 00-00102-skp

L

3
N
¢
00-001634-skp W
N
N

L

‘@i

00-00692-skp

02-00463
04-00436
2 x—M12x30
04-00365
2x—-M12
4 x - M10x70
7 x—-M10
1 x—M10x80
2 x—M10x110
03-02896
4x —M12x100 01-00652
8x—-M12
04-00435

01-00102-div ?

16

1 x—03-02878 (77mm)

1 x—03-02898 (46,5mm)

04-00477
1x — 03-02894 (90,5mm)

2x 04-00479

2x(1/2)

2x (1/4)

2x (1/4-1/2)

2 x (1/4-1/4)

1x — 04-00437

2x —03-02893

1x - 04-00554 E
04-00474

2x —03-02895

M 1x 04-00545

1x 04-00475
4 x (1/4- 1/4)
4x (1/4)

2x (1/4- 1/4)




©F

LOAD

— 8310-302-0205 —

01-00663-skp

01-00663-div

8310-001-0205

y

A

00l cesse

WIS

8 x—M10x20

4x —M12x90

2x—=M12x110

2x —M12x130

4x — M10x25

8x —M10x30

2x —M12x55

4 x — M8x40

8 x—-M12

20 x-M10

6x-M12

4 x-M8

8 x—BRB10

4 x-BRB12

2x —03-03094 (97mm)

2x—03-03105 (78mm)

2x —03-03102 (21,8mm)

’ 4x — 04-00553
Q)

AN

03-02902

02-00481

02-00472

04-00552

02-00482

02-00470

03-03001

2 X

2 X

2 X

04-00468
M
M

AN
J
e

2x 04-00592

16x (1/4)

16 x (1/4- 1/4)

4x 04-00470
2x 04-00471

2x 04-00472

17



ASSEMBLY

@ _A
01-00767 < v

TOEBOARD

024

TOEBOARD

POSITION

In order for all functions to fit on the rails, the position
is important. We start from the joints on the rail pipes
and then count the hole pattern from the relevant
joints to find the correct position.

The assembly assumes that the saw rails have an
extension. If a second extension is fitted, it shall be
mounted on the far end of the rails.

The parts from packages are needed to start the
assembly. 01-00767 \We recommend laying out all
fasteners on a tray or similar to make the task easier.

The symbol describes the
sawing direction and reappears
during assembly.

<~

Hole pattern

Position 01-00767

The log beds are positioned on pipes number 3
and 5 viewed in the sawing direction. The beds
are then placed on hole pattern 3 counted from
the joint of the pipe in the sawing direction.

Count the hole patterns from the pipe joint,
the log beds should be placed on the third hole
pattern from the respective pipe joint

0

To be able to mount new functions in the rails,
it is important to release existing log beds
in order to facilitate installation of the new

functions.

When this symbol appears
during assembly, parts

must be lubricated before
installation. Lubricate
affected parts with universal
grease.

Pipe
joint

awing direction




O @

co BTe§ @ =% ®

01-00767

4 x —M12x100

4x—-M12

4 x—M12x100 + M12

4x-M12

1 x-=M10x100

1x-M10

1 x—03-02878 (77mm)

2 x - BRB20

2 x=SGA20

o
WP




01-00767

/Q//
Note that the two toeboards should be mounted on 2

each side of their respective bed. Toeboard (1) shall be
mounted closest to the operating position.

2x — 03-02926 (11,5mm)

A
@W 2x - M10x35 @'V

TOEBOARD
W 1x—M10x70
@ 3x—-M10

@ 1 x - 03-02898 (46,5mm)

We recommend laying out all fasteners on a tray or To be able to mount new functions in the rails,

similar to make the task easier. it is important to release existing log beds
in order to facilitate installation of the new

functions.

WARNING PINCH RISK! In this section of the
assembly there is a risk of injury through crushing,
so be careful and wear work gloves.

_A
01-00584 \v/
SUPPORT

M8x16

@W 2 x— M8x16
@W 4 x - M8x20

@W-ﬂ) 2 x— M12x25
2 03-02820 (61mm)




@ 01-00584

% J 04-00539

2 x—M12x25

S~

%@
@

1x —03-02820 (61mm)

‘ .




01-00584

1 x = M8x75

s
@=

1x-M8

2 x—M8

2x — DR-01467

2x —03-02839

2 x—M10x20

1

1 x-=M10x110

1x-M10
1x —03-02822 (83mm)

2x —03-02830

2x - 03-02814

03-02971
(59,5mm)

M10x90

1 x=M10x90

1x-=M10x110
2x-M10

1x —03-02971 (59,5mm)

19238 @ Lelat
S
\

1x —03-02822 (83mm)




1x —03-02822 (83)mm '?
) N
|

8 x—M10x50

8 x—-M10

1 x—=M10x130

1x—=M10x110
2x-M10
1x — 03-02843 (100mm)

2x—03-02834 (23,5mm)

2x —03-02842 (29,5mm)

o\
§ "

e
@ 03-02843 @

(100mm) @ / I
03-02822

03-02842
(29,5mm)

M10x110

03-02834 (83)mm

-0

23



01-00627 <_| ‘ ﬂ'%
<>

GRIP
VI\/elrecommend laying out a.” fasteners on a tray or To be able to mount new functions in the rails,
similar to make the task easier. o o
it is important to release existing log beds
in order to facilitate installation of the new
functions.

4 3 2 1 0

Position 01-00627 R S

The log beds are positioned on pipe number 4 o g o 0% o
viewed in the sawing direction. The log clamp is
then placed on hole patterns 3 and 4 counted o B o ®

from the joint on the pipe in the sawing direction.

gigth
L
y

24 Sawing direction



@ 01-00627
—~

03-01976
<=

w 4 x—M12x100 +M12
Q o w

O

@W_ﬂ) 2 x-M12x30

8 x—M12x100 +M12

Ol
>

8x—-M12

®

@W_ﬂ) 2 x—M12x30




01-00627

- )
N )
. o - y
1x—-M10x110 ‘ ,
- Vo
/ 03-02878 ° &
1x—M10x140 (77mm) &L
M10x140
2 x - M1 \
X 0 @l

1x — 03-02868 (105mm)

(
1x - 03-02878 (77mm) @

1 x = M10x100 @ 2 - 03-02878 (77mm)

1x=M10x110 @ 2x - 03-02879 (35mm)
1 x—-M10x140 @ 1x — 03-02868 (105mm)

2937 @ Tegg © ©

| Ok
1
Vé‘

M1010§/ :';"
X |

03-02878 $\
A
5

(77mm) \&
// -
o
03-02879 /
M10x140 M10x110

(35mm)
26

03-02868
(105mm)




N
o
O
=
?
1
o

(LI




00-001 02 fé::\‘““‘ \\\\ 3 :é':““““
ROTATE

We.recommend laying out a.” fasteners on a tray or To be able to mount new functions in the rails,
similar to make the task easier. o o

it is important to release existing log beds

in order to facilitate installation of the new

functions.
6 - 4 3 0
— | —\\

Position 00-00102 / .

The log beds are positioned on pipe
number 4 viewed in the sawing direction.

The beds are then placed on hole pattern E
6 counted from the joint on the pipe in \

the sawing direction.

o
)
€]
@

- o

. .
[nn‘
. .

———— o o]

4 <= Sawing

direction

28



4 x —M12x100 +M12

4x-M12

2% (&) @

4 x-M10x70

4 x-M10

1 x-=M10x110

1x-M10

1x —03-02894 (90,5mm)

1x-=M10x110
1 x—=M10x75

2 x—M10

1x —03-02878 (77mm)

1x — 03-02898 (46,5mm)

2x —03-02898

SEEY ORI TORI{O

03-02894
(90,5mm)

03-02898
2 (46,5mm)

03-02878 S

(77mm) 29




2 x—-M12x30

2x-M12

1x — 04-00437

04-00550 B751pro
04-00435

1x - 04-00554

@

Adjusting chain tension

Adjust the chain tension by releasing the
screws holding the guide bar, then tighten
the chain using a chisel or a breaking bar.
Then re-tighten the screws.

30




8310-001-0205 @y

LOAD

Position 8310-001-0205

The log loaders are positioned on pipes number 3
and 5 viewed in the sawing direction.

Count the hole patterns from the pipe joint.

o

To be able to mount new functions in the rails,
it is important to release existing log beds
in order to facilitate installation of the new

functions.

We recommend laying out all fasteners on a tray or
similar to make the task easier.

oy
=]
A

N OZZZ;I.Z s e .. e T SN -
=
N~ N <=
Sawing
direction 31



@ 8310-001-0205

W 4 X~ M10x20

4 x-M10
@ 4 x-M10

@

w 2 x - M12x100 +M12

2x-M12

@ 1x=M12

1x-=M12

3)
Y/

@ 1x - 03-03094 (97mm)

32

03-03094
(97mm)




8310-001-0205

(®

- M12x110

1x
1x

)

1x —03-03105 (78mm

\d

M12x55

1x-M12

1x

PP
Y

1x—03-03102 (21,8mm)

o



4 x - M10x25
4x-M10

@W 4 x -~ M10x30
@ 4x-M10

34



01-00560

To start the next step, the parts from the packages
are needed. 01-00560. \We recommend laying out
all fasteners on a tray or similar to make it easier to
find screws.

4 x = M10x25

T

)\ 4x-M10

\J

\/@ 78,5mm

2 x—M8x20

1 x=M12x90 +M12

1x-M12

2 x—=M12x90 +M12

Jol)

2x-M12

&

0

To be able to mount new functions in the rails,
it is important to release existing log beds
in order to facilitate installation of the new

functions.

35



00718

01-

o~
i
=

+
o
S
=

>
o~
-
=

I

>

m

1 x—M8x20

01-00560

4 x —M6x16

- M6

4 x

"\
.

=

6 x — M8x14

N

4 x-M4

N
@)

36 @ 4x-

|8

M4



CONNECTION VALVE/

HYDRAULIC CYLINDERS
y @
VALVE BLOCK @ S
e
Four functions can be connected to the valve N @ =g
block. The functions are connected into the lines
with connectors
—
I 1 3 5 7
Connectors | [ ‘o iy ey @
i RSN /NN
| — ~
HAO) EQ?%ﬁ
Connectors @\p\ @) <) Q)
/
Zﬁ 4 6 ?8
Position of functions .A A @=A
Ic:n the V:IveI - Tf v 511 I q viT VY
SUPPORT GRIP TOEBOARD
Connect the respective
function to the suggested
connectors. 01-00584 01-00556
01-00627

37



’% — ’Q\g %_A__\‘
S~ N

=S —

12 & il

o

A
il
N
v
INW)
\
O

=
7N
=
—
=
=
&
]

e

PR
04| D |24 02
TATE . TOEBO. LOAD
01-00102 8310-001-0205

01-00584

38



C

Parallel coupling valves

For valve 2 to function properly, it must be
connected to valve 1. Connect the valves as
shown in the illustration below. Check that all
sealing surfaces are clean before tightening.

Carryover plug T:2

In order for the valve to function properly,

a plug in the T:2 port needs to be removed.
Unscrew the cover, remove the plug and replace
the lid.

1x - 04-00439
1x - 04-00444

04-00483




01-00718

Connection T/P petrol unit

The petrol unit has quick couplings on
the P/T, mount the quick couplings on
the pump and tank hoses and connect
it into the petrol unit. The connection in
the valves is the same for both units.

1x - 04-00574

VALVE BLOCK

’ Piston side

Hydraulic cylinders (f/%

; Rod side

To facilitate connection of the hydraulic
cylinders, we define the connections as piston
side and rod side.

Connecting hydraulic cylinder

Logosol recommends connecting the piston
connections from the hydraulic cylinders on the
piston side of the valve block.

D *Piston side Eb

¥ Rod side

40



Connecting hydraulic cylinders

Warning! Cuts. Never handle pressurized
hydraulic hoses, oil from a pressurized
hose can penetrate the skin and cause
serious injury.

Fit the hoses onto the hydraulic cylinder. Note the
location of the respective hose on the cylinder and
valve. The hoses connected to the piston side of the
cylinder shall be connected to the piston side of the
valve. Note the illustration showing the side of
the sawmill into which the hoses should be installed

for each function.

Then perform the procedure on the other functions
based on the respective instruction.

0 Do not lift or handle hydraulic equipment
connected to the hoses or couplings.

0 Handle hydraulic hoses and couplings

carefully during assembly and maintenance
work. Avoid sharp bends on hydraulic hoses.
Sharp bends damage the hoses and increase
the risk of breakdown.

Double-check that all connections are properly
tightened before starting work on the first start-up
of the machine.

Connection angle

the illustration shows the connection angle of
the hoses for each function in top view.

01-00584 A
79

SUPPORT

1x - 04-00539

Position of hydraulic hose

The illustration shows the side of the saw bed to
which the hoses should be installed for each function.



04-00535

GRIP

) . 04-00536
@ 01-00627 <—| | ﬂ'A
. \Y
<>

1x - 04-00441
1x - 04-00442




04-00481
ROTATE

A

v
A
° v

T
TOEBOARD

—
©
O

01-00584

(o]
=
1
o
Q
1
o

SN
NN
S
o o
Qe o
S <
o o




01-00584 @ 2_A
, v
TOEBOARD

04-00478

04-00472

04-00471

04-00470

04-00470




HYDRAULIC HOSE

Securing hydraulic hose

The hydraulic hoses shall be secured beneath the
log bed on its route between the functions and the
operating position. Secure the hoses with the brackets
supplied. Be sure to stretch the hoses, try to minimize
the amount of hose hanging between the brackets and
ensure that they are not pinched so that the brackets
cause wear to the hoses.

At the operating position, hang up and secure the
excess hose beneath the work platform with the straps.
Assembly of the platform is on the next page.

Fit the cable cover over the hoses on the part
that is below the valves.

The hydraulic hoses shall be secured beneath
the log bed on its route between the functions
and the operating position. Using the brackets
supplied, be sure to stretch the hoses so that
they do not hang down between the brackets
and ensure that they are not pinched so that
the brackets cause wear to the hoses.

g 10x — M10x80
@ 10 x - M10



Operating position

The hydraulic hoses shall be secured on their route up
to the operating position. Using the brackets supplied,
be sure to collect the hoses in a neat bundle and also
ensure that they are not pinched so that the brackets
cause wear to the hoses. When the hose brackets are
mounted, proceed to assemble the floor above the
hydraulic unit.

@m 2x - M12x25

@W 2x - M12x90
@ 4x-M2

w 4 x — M12x90 +M12

@ 4x-M12

Adjusting log support

The angle of the log supports is adjustable. The goal is
to achieve a 90 degree angular ratio in relation to the
log bed. Undo the screws that hold the log supports in
the bed. Note that the upper screw towards the centre
of the rail should only be very slightly loosened. Then
use the knob to adjust the angle. When the angular
ratio is 90 degrees, tighten the fastening screws and the
knob.

Adjusting log bed

If, after installation, the log supports are at different heights

in relation to each other, the log beds must be adjusted. It is

the length of the linkage that determines the height of the log
supports. To adjust, undo the log beds’ screw joints and adjust the
beds in the oblong grooves so that the log supports end up at the
same level. Then re-tighten the screw joints.




ADJUSTMENT

Adjusting chain tension

Adjust the chain tension by undoing the screws
holding the guide bar, then tighten up the
chain using a breaking bar. Then re-tighten the
SCrews.

Adjusting log loader foot

In order for the log loader to work, the foot must be
adjusted so that it provides support against the ground.
Undo the screws and drop the foot down, check the
angle of the leg against the marking, and then secure
the foot.

When the leg touches the lowest
point of the marking, the leg is at
the right angle.

a7




FIRST START-UP

Warning! Fire risk. Hydraulic oil is
flammable, do not perform hot work in
the vicinity of hydraulic components and
equipment.

Handle hydraulic hoses and couplings
carefully during assembly and maintenance
work. Avoid sharp bends on hydraulic hoses.
Sharp bends damage the hoses and increase
the risk of breakdown.

Warning! Pinch risk. Do not remain
within the work area when the hydraulic
cylinders are loaded.

Do not lift or handle hydraulic equipment
connected to the hoses or couplings.

Warning! Cuts. Never handle pressurized
hydraulic hoses, oil from a pressurized
hose can penetrate the skin and cause
serious injury.

Always use hydraulic oil prescribed by Logosol
when working with the equipment.

Always wipe up any spillage of hydraulic
oil from the product and the working area.

> b b b
eee @O

Warning! Burn injuries. Allow the Residual hydraulic oil constitutes a slip hazard
equipment to cool down before working to users.

with hydraulic units and hoses. The

hydraulic oil can reach high temperatures Always use absorbent cloths beneath the
during use. equipment when working with the machine.

First start-up

When all assembly and connections are completed, check
that all couplings on the machine are properly tightened.
Then fill the tank with oil.

Then start the hydraulic pump and run one function at a

time, it may take a little while for the oil to fill the system and
force the air out. Place absorbent cloth beneath the couplings . -
for each function that is started up. Check the tightness of Hydrau"c oil

the couplings. Hydraulic oil:
(ISO VG 32)

[t might be necessary to refill with oil several times before
there is oil in the entire system. Be careful not to run the
oil tank empty while filling the hydraulic hoses. If the tank
becomes empty, a lot of air enters the system and it then
takes longer than necessary before it is forced out.

If the pump is not activated in connection with start-up,
check that the pump’s coupling is not phase-inverted.

48



USE

If the functions have been connected as described, the
function shall be as in the illustrations below.

4

SUPPORT

Sl

GRIP

<l

<>
GRIP

oa

1
TOEBOARD



USE

~
4

M

0

L)

ROTATE

o4

TOEBOARD

©P

LOAD

50




TRANSPORT

Transporting the machine

If the machine has a trailer kit and is to be transported,
check that everything on the machine is secure.

The following hydraulic functions must be placed

in transport position before transportation. Before
transportation, make sure that there will not be any
collisions between the functions.

Transport position for the log loader

The log loaders must be placed in the transport position
before the sawmill can be transported. Start by putting
the loaders in their top position, secure the lifting arms
(1).

Then lift the log loader foot using the hydraulic lever.
Then secure the foot in the log lift arm (2), note that
the Foot needs to be in its top position in the adjusting
grooves.

Note that the saw head’s blade tensioning

arm must be positioned so that the T-handle is
parallel to the rails so as not to collide with the
log loader in transport position.

Transport position for the log
supports

The log supports must be placed in the top position
during transport, otherwise there is insufficient ground
clearance and there is a risk of damaging the machine.

Transport position of log clamp

The log clamp must be placed in its innermost position
before transport in order to maximise ground clearance.

51



01-00627

ou dieg

12900-10

ou Bu

10019 dweyd 6o

anss| | “ou 199ys

95:€1 20-€0-L20C
ones 158

(Mw-) wnipaw
1-89.¢ OSI

526'99 o o
o jesouse
‘oN dieo) janssj uonduasaq |
z o] 19x0elg L| 9¥900-1L0 l
z juideddn| L 06S00-L0 ¢
z dweyo 607 Jepuljko |eyuozioH| || 8¥900-L0 €
) Alquesse dwei| || G2900-10| ¥
z Jeq [ejuosuoH|  Z| 0€.20-€0 S
z obewed| || 82900-10 9
z wbujeoelg L) 64900-L0 Z
] Auljemoq) | /$900-L0 8
i — i
Sim— 2
uononpoud auesaid Jeye sebuey) Hr .wmwwmo b [4
anss| | anssj|
Sylewa aje
3 N lesn led pIO MoN
5 ; 7 ] T S

Sexonys sl s

52



01-00560

“ou n_.mm_i

0950040 ‘wIse Jun P
4N

E.l2l  1emod g aaeA TOSODO0T A

ZEE| EL-L0-1Z02 W | (3u-) winipaw % T—— 2o

BAPS 156 fa pamanay Kawwexd|  |-gorz oS! s @ “.Hrf_i...

liva 1) 01 “3E SSOUERNL -

ubizm JELRER EFELED 9 —.”w_mnn m.d\

‘oN duen) |anss| uonduasag [An ouuy :Mhh_

z ‘wse yoed Jlsmod| || ¥Zo00-b0] )

Z uue jopessdo| L) /1900-L0| g

z | CWSE SAEAl || F5O00-10[ €

Z CWsESAEA| || £5900-10] ¥

¥ Joold) || 8S¥00-E0] G

21 8°8 06*TLIN L LOF OS] S9N Malds|  § g

GA 88 ZLN ZEOF OSI NG I 8 L

q21 29 TLXOW S9N MRS £ 2

G213 9N NOW INN| - €] 6]

02} G 949 JsUsep| § at

a1 2 G NHIN NN # Ll

z adfojoud Jaye dn-uesfs pue anssi-dn

W esgar | F <

sued BufUspun uo sanss| man

1z
W |gz-coco| € €

Syieway

BNss| | anss|

Jasn | 91eqd Do maN

sopnelpAH p seuo Ajuo ssn)
S-S oy PSS OS]l
uognesy

Z 1#3ys uo weabep nano synepdy 255

#=od 3 g5od wpog suogoury gg oy |
s E9od Ao suogouny - sog \_
) “euendo f

53



01-00556

ou n_.mm__

€2900:10, | P1E0Q30} g

UL aunespid FOSOD0T H

TEE) LI WIN | (=) winpaw S —
BAES 15 kg pewmEnEy A umEsg L-BOLT 051 " @ F
SETTL 10} "I SIUERNDY -

Jubiam BN ErRuED G —.“m_ﬁ.u m(q,
a . u
nssj uondussaqg rAp oUUY | gy
I JECILEE I G8F00-20| )
Z OFSX0E@ ay| | WOE0-E0| &
I WE pJEOGa0]| | E8F00-20| €
EYoLUqUEld| € 0Z 94| ¥
0z vo$ buu Buluelsy| 7 G
LiE SONVHHIATIEENA H3IANOADINYHAAH L0 4810 | BZrO0O0-#0| 9
C JXGES| 1 BEBZO-E0| 4|
C Pt | B4BZO-E0| 8
ATUYSSIUENXSS| L|O0LX0LIN S9W| 6
Japinwisueld| | O JN9N| 0L

ATUyssjueNxas| || DZX0LW S9N

I 8«9l Jeseds| T 9Z6C0-£0

ATUYSSIUBNXSS| £ SEXOLWN S9N

rd pleod a0l | OFF00-+0
anss| | anss|

SHewsy J1asn | 21 IO WaN

MSIA P|QUIBSSY

S 0 AR TR R

ST 8 A T TE ) SRt e )
oW PR A R

4P 1S 19 e A LS ) S CARSA LD S L] 6 T I

e pR

.10 PHRGAL LK) R i o B0 400 AR A
) AP T L) B RIS £ ) I BALITER [+ B

S LS O R DA Bl A1 I (9D



01-00584

55

‘ou deg
78500-40 ZA pJoddns -
Ly I
e.lLy  BorounespAH JOSOODOTH
BTLL ED-ETHLZ0E S3| () wnipsw R—— S
BT 1= =g pamEAEy ki LwEs] \-BRE 0S| — @ _.ﬁ
Gip'PD 0} “3IE SECUESSI] -

Jubiias ELEEN emzs| Ob- —.”m_nnw M(
lanss| uonduasaq A ‘ouryy Ewhh_
€ wse spinb yoddns 6o g FPO00-10 H
z WSE J3puiif Nnelpiy I EFo00-1L0 g
rd wse yoddns 60| g FFo00-L0 £]
Z HUI JSISUEL UONoLW L 190010 5

“Japio sauss-aud 1oy ubisap paziundo 53 om.wwu.n L C
"Z1900-10 At paoe|dal 53 3 z £
Z¥900-10 ‘PSIEPAN ##900-10 8 £#900-10 'L #900-10 SLe-E0s0
Syewsy sesn | ateq | | SN

=
£
i
T
H
H
@
-]
E
g
B
i

F

e s o oag o clnd ane ey pes 10 el gy

i
E
&
¥
a
|
-
H
i
B
]
i
F
L
3
n
B
S
]

' g e ko e 30

e R 0 AL T S G L B SR 0 5 RS 2 AT S

0 ) A AR L S L AL TS TR



01-00644

- ou des
gﬁ.n.._ ...__mﬂn_ wse e
X yoddns 607 JOSOD0TH
. O J o8t
= m_u.mnm.,—.wmnnﬁ. kg pamapay g _L_.Mw Q_._—Lnum“m_._w__”.m._." = @ g
= Jubiam p—— - mmﬂn_m_w_.ww.w .v. —.”m_ﬁ.u m.{.
“oul
anss| uonduasaq Ao "ouuy way
£] pol yoddns 60| | SEBE0E0] I
I Jajol yoddns 607 Z GEBEDE0| &
g ajed sjbuew by | 918E0-E0] €
g sieid sjbuen yag| | SIEZ0-E0] ¥
£] speid sbeyury) 7 FIBEO-ED| G
fl JoUSSE] YUl joAld| € 0E8€0-£0) 9
I UEYS jujj wopog) | EFBE0-E0) 2
I J97eds JUBWalIoIR) £EXa'ZHOLE| T CZBE0-£E0) B
L Jaoeds wopoq woddns Bo| 7 ZFBE0-£0l  §
fl WW g=i@ ‘W | 1=7 "Ww g1@ ‘1sseds| 7 19¥L0-4al 01
0Z4 6°0) OZX0LN SO4N 'MBIIS 18008 Junsislunod| 7| 0ZX0LN SO4W| L1
874 '8 ‘Noq s0eweD DELXOLN J8AN|  LIELX0LIN 48AN] Z1
874 88 ‘Noq sbewed gL IXDLN J8AN|  Z| LIX0LN J9AN| 1
qz4 'g'g ‘Moq ¥aH S/XBIN S| LPH G/XBIN S9N| I
gz 'ISysem uleld giN g4d| 7| Wield 8N 84d| Gl
024 8 ‘00N JNGN SOUBY UM INN| - €| & DA JINGIN| 81
4z} 'g S5E]3 ‘DUl UOAU UIIM INU 4007 SN INOWT) L M0 SN WOl /1

‘pajepdn 8ESZ0-E0 PUE 918Z0-E0 'GLEBZ0-E0 53

Lz
0Z-L0-5k

SjEWEY J1asn

31eq

anss|
[4[e]

anss|
maN

% LB g U LB g8 e ke |

L

0 L O LEIR1 % 30 4 S0 LN A1 A0y [ 1A ] [UR)

ot gy gy 7 L

E
§
i
F
i
i
£
]
H
i

i
B
¥
&
u
B
g
¥



01-00642

:ou dien
G828L-1190 ‘1BL
790010 wise apinb
Y S Hoddns 607 TOSODO0T H
9521 20-Z1-1202 I | (sjw-) wiipeuw |5 TS . Fost
anes jse :Aq pamainay :Aq umeiqg 1-89/2Z OSI % avous @w
889/ 0} "00B S80UEBIB|0} . MaIA papoldxg
RUTIEI ETE |essusd vl :o|B0g m<
¢ n .> . - -Oc
nssj uonduaseq |'AJo ouuy woy
14 WISe pjom awel} Uule|y l S¥100-20 3
L ‘wse apinb poddns 6o | 69200-10| 2
3 Jeoeds papeaiy | 3 02820-€0| €
9z} 8'8 0CX8IN 4S9 MaIdS| G 4
92} 8'8 9L XBIN 4SON M3Idg| ¢ S
924 6'0L GZXCLIN S9N MaRS| ¢ 9
924 8 8IN IN9JIN maJos| G A
9z} 8IN gdd 18ysep\ l 8
L 18jusdXy l €6¢€0-€0 6
MBIA POjqUIBSSY
pejepdn Gv00-20 s3 9 v | e
"0,620-€0 POPPY "t @nss! 0} pajepdn G100-20 S3 om.mﬁ.mo 4 €
uononpoud 1z
Ul 8|qUISSSe am jeym Joy “Ju Jed mau e spejy W gy 1oy € 14
onss| | anss|
SHIEWS
1 <] J9sn | aeg IO MON
B

8 T A 9

400 JuBLINYOP ey

d Aue 1oy pasn 1o "ed piiuy




01-00644

ou dieg g
S8281-1190 “lBL 3
yrooolo wse
ol Hoddns 607 JOSOODO0T H
95:01 60-€0-1202 S3| (pw-) wnipsw RW'M - Josi B E
:anes jse] Aq pamainay Aq umelg 1-89/2Z OSI @IW g H w
g 0] "00B S80URIS|0] . 239
o 1b1om eueje ,macm,od vl aleds mU< i u 5
‘ou g
anss| uonduosaq "f10 OUBY |y iz
€ poJ poddns 6o | 8€820-€0 3 ’
l Jojjospoddns 60| g 6€820-€0, ¢
S ojed sjbuey ybry| | 91820-€0 €
S ojeid sjbuew yoi| | G1820-€0 1
€ ojeid abexury| g ¥71820-€0, G
Z Jsusisey ull JI0Ad| ¢ 0€820-€0| 9
l yeys yuljwopog| | €¥820-€0 2
l Jaoeds Juswiadlojuial €8X8°ZX9LF| 2 22820-€0, 8
l J90eds wopoq poddns Bo| gz Z2¥820-€0 6
Z Ww g=Ig ‘ww | =7 ‘ww g} g ‘1eoedg| g /9v10-4d| 0L
9z4 6°0L 0ZX0LIN S9IN ‘MaJOS 19X00S Junsiaunoy|  g| 0ZX0LIN S94N| L1
924 8'8 ‘)0q abeled 0gLX0LN A9AIN] L ELXOLIN 49AIN| 2L
974 8'8 ‘)0q 8beled 0L LX0LN 4GAIN| 2/ LIXOLIN 48AIN| €L
gz4 'g'8 110q XoH G/X8IN SON| L ®H G/X8IN SON| Pl
qz) ‘Jeysem uleld N g49| 2| uleld 8N g49] Gl =
9z4 8 ‘0LIN JNQIN ‘oBuey UM INN| €| 8 ‘OLIN JN9IN| 91
gz} ‘g ssed ‘Bull UOJAU yum Inu %007 QN INOINTTL LIMO0T 8ININOINTL 2L
‘pajepdn 8£8z0-£0 PUe 91820-€0 ‘G1820-€0 S3 om.ﬁm.mr 3 4 :
anss| | anss|
silewsy J9sn | 8edg PIO MoN
8 T L 9 T S 14 € 4 3

58



01-00672

LS

59

ou dregy
¢L00’}0.., Q| T
-]t sasuen vonow 7OSO0D0T H
BNE8|[ oulE8UsS -
BZ90 E0-ET-EIE 53| (yw-) wnpsw T—— 2o
“BMES 15E] ko pamaaay A e \-BOLE OSI — @ _r.r_i.ﬁl.r..r_
28301 0} 308 SSCUEENDY -
B ufizy EUREN emuzo| O —.“.w_n.nu m{
"o
lanss) uonduasaq 1Aan oUNY | oo
z ol jui uonow| € BEOEOED| |
Z adid yui uonow|  Z OE0EQ-ED| &
b Jadeds WaWadloR) £GXE'TXOLE| T ZTBTO-ED| €
! Jaaeds doj Jspulfio) ¥ PEBZO-ED| ¥
gz g°g “sbUeY ypum o4 %BH 0GX0LIN ASON|  B|0SX0LIN 4S9l| G|
0z ‘g ssefD “sOUey Uum INN OLIN WSJIN| OLINN OLIN WOJW| 9
GZ4 g'g ‘Yoq sbeweD QLLx0LN JAAN|  TILEXOLIN A8AN 4]
L]
(o] LI
& / ® .
[bappe 53 - 3 [

SMaUIDS aIol “pajepdn REOE0-E0 PUB 9E0E0-E0 nE-E0-en

anss] | anss|
SHIElUS,
HIEWSY Jasn | =eqg plo | MeN

JuSWEal) SIEUNS ON
BUETNEEN ST

usyouq sabps dieys
:al0N

r/—.

ko a0

A AP USRS B 0 (LR K DA U By 5 L B I

L 1 4Gk 0 D4 Bl AL1B 10 P8 10 e Dy

T T T T ] T g



01-00634

1 1 2 1 3 1 4 1 5 | = ) - _

MNew Old

Issue | Issue Date | User Remarks
4 2 21 2 Ms Mew rev before serial production
2 1|5 ms Prototyp 3

03-02878 1 |@25x7 3
04-00477 1 |Log rotator (rotate) asm. 2
EBRB 10 2 |Washer
MBS M10x110 |2 |Hexscrew
MEMF M12 2 |Flangenut
MBS M12x30 |2 |Hexscrew
MESF M10x70 (4  |Flangescrew MESF DIN 6921
M&aMF M10 6  |Flangenut
04-00427 1 |Sprocket-116-12-S_Ramstrom 1
9 |04-00436 1 |Pmc hydraulics MP315CDP artnr 1023864 1
[ (0302898 1 [@257 4
7 |03-02894 1 |Spacer 16x2,8 4
6 |03-02893 2 |Cylinder spacer 4
5 |04-00438 1 [iotek HFR 60/30-200 1
4 |[D3-02895 2 |Sword shim 15mm 5
3 |02-00483 1 |Roftatorarm 4
2 [LocknutM10 |1 |Lock nut M10
. 1 MBS M10x75 (1 |Hex screw M10x75
M m Fww_.: Art.no. Qty.| Description Issue|
= 5 . Scale; o abartal: Malg
wmnm > \m_m.._ ”m ,mmm._m.,dumm . Materia Wielght P
mm m & @ emcan _mO.H_dm._ Drawm by: Reviewsd by Last sava:
=y é 150 E . medium (-mK) |5 2021-05-10 14:48
it -
El LOGOSOL|Rotating arm
i i assembly
$11 e —
m m W 7 Garp no.




01-00692

1 1 2 1 3 1 4 1 L] 1 i 1 i 1 &

61

New | Old
issue | Issue | D3t° User Remarks

on

haiva prop sty of Ligesdl A5

third part, arussd b any purp o whiv i riten pam

T dasiimat

[d 0400554 1 [Ramsfroms Rak kopplingslank nr 30, 17, 16B-1-TZ25-30 |1
3 |01-00652 1 |Hydraulic rotator cassette assembly B1001 1
12 |03-02896 1  |Guidebar-B1001 3
1 |04-00435 1 |[Ramstroms- 16B-1-TZ9 (Chain length, 53 links for B1001)[1
um_.: Art.no. Qty.| Description Issue|
Scale: . G - Matanal: ﬂ..m_m nc
sp w ._ @ ..nmm._.m‘mvmm acs. i 16,045
=1 \HJ IroreCAD 150 2768-1 Dvawn by: Reviewed Dy Last save
H Mot M.,u.rm;_ R I mediumn (-mk) | s 2021-05-10 14:35
H ote: - — - -
sweron  [E LOGOSOL|E
i — (Cassette+Sword+Ch i
L] Surface treatment: Pyl ain) 01-00692
=4 No surface treatment — —
da2 Garp no.
BEm




01-00604

W | AN

- oo degy

#0900-10

S R e To Y-10 1o}

58 2Rl 150 #L

PR G L5 JUSWESL S2EUNS ON

7 iatam

BUEINCEN R T T

m uayolq sabpa dieys

o1

} 3081 .
= B.mnm.umw,mnﬁ. ko pamEnEy kg _...MH—“ ﬂx_.”.._num”___w_uhm.r" % ] @ _'g BN
" 10} 30 SEOUENG] -
B = ubiiam VRN s 0L _.”m_ﬂ.u m.dx
. . ‘ou
anss|| uonduzsaq | -Ap ouny | an
g flgqwssse pjam ule Guipeo| 6o L 0Lp00-20 L
E fd (Algw=sse plam) WEsY UoIsio || L Z28¥00-20 Z|
€ fquwssse 10} Buipeo| 6o L LEF00-20| £]
¥ (uswysene jiel) Guipeo| 6o L Z.¥00-20 b§
£ (#X0z) Jooedg) 3 ¥B0E0-E0 G
Z (2x/g) 180edg)] L Z0LED-E0 9
Z (Z1¥5g) Jeaeds L GOLED-E0 4|
L (S00Z-0t/E9 WA “10969/5990 10s0007) ¥3ENL L £9500-#0) g
inuabue|4 € ZHA JWOIN 5]
J LZ69 NIQ S0 massasbue)y M GSXTLIN JSON] 0L
nusbuerd| 0L O JNON] L
Malsxay L OELXELN S9N EH
MalisxaH F| DZXOLWN S9N €L
(81LAN) £1.0% OSI ZLIN INuxay P|SI LN INUXEH]  FL
7 (8LAN) L10¥ OS] 0BXZ LN MB1ISxaH | TN MeIdsxeH| Gl
LZ6S NI JS9IN Maussbue|4 F|DEXOLIN 4S9 91
LZ69 NI S9N masdsabue|y Z|SEX0LN 4S9 L1
JBUSEAN ¥ 0L 9449 g4
E JBUSEAN g 2l g48| &Y
MaIsKaH L OLLXZLN S
9 (ssE2 J8Wm) Jswni-6o7 L ZO6Z0-E0[ 1
Bus) uld) WWge X 57 S|puey Yum uld (4M0EL5757) duery Zl ega00+0l 77
a
¢ diojoiy s |00z | e
¥ 1 L¥#D0-20 10 SSaaIY psbueyd SN omrmw.o_ € ¥
‘uonanpold [eUss o) 85ES(3) 210jaq Al MaN SH |z .%.3 t g
anss| | anss|
Sylelusy J=sn | Sied po | men
T T T T ] T T T 13 T T T T T

62



HYDRAULIC DIAGRAM

Power pack

| Q=315cer
g= 175 bar

Log support Log clamp Toe board 1 Log turner Toe board 2 Log loader
. NI
| At L
| | B
LY 3 ]
™, | B4 1 2 x. A2 B4 A4 B3, A3
- — 1T " - 4 _ .
T2 —s— 'T £

Valve 1

TROUBLESHOOTING SCHEDULE

PROBLEM/SYMPTOM

PROBABLE CAUSE

ACTION

Nothing happens when you activate the levers

Low oil level in the tank
Fuse has tripped
Incorrect hose connection on the valve

Pump motor runs in the wrong direction (Phase-
inverted motor)

Check the oil level and refill if necessary
Check fuses in fuse cabinets

Check connection has been executed as in the
manual.

Phase-inverted motor in the coupling.

The pump does not start when the power is
turned on

Fuses have tripped
Connectors not put together properly

Check fuses
check connectors

Oil leaking from the machine

Check whether leaking coupling is tightened
Check hoses for leaks

Re-tighten loose couplings
Replace damaged hoses

One or more functions are perceived to be
under-powered.

Low oil level in the tank
Leakage in the system

Alir in the system

Damaged hydraulic cylinder

Check the oil level in the tank

Re-tighten loose couplings

Replace damaged hoses

Run the functions one by one until the air is forced
out of the system to the tank

Run the piston rod out into its end position, turn
off the machine. If there is a lot of play in the
piston, the gasket and piston control may be
broken.

Functions move jerkily

Low oil level in the tank
Leakage in the system
Air in the system

Check the oil level in the tank

Re-tighten loose couplings

Replace damaged hoses

Run the functions one by one until the air is forced
out of the system to the tank

Sawn blocks are not perpendicular

Log supports not aligned
Sawmill not aligned

Adjust the log supports perpendicular to the saw
bed

Check against alignment sequence in the sawmill
manual

E= 3kW (230/400V-50Hz 2P)

63



EuroTest’

CEE

Declaration of Conformity

In accordance with Directive 2006/42/EC, Annex 2A

Logosol AB
Fiskaregatan 2
871 33 Harndsand
SWEDEN

hereby declares that Logosol Hydraulic B1001/B751

has been manufactured in conformity with:
Machinery Directive 2006/42/EC
EMC Directive 2004/108/EU

and has been manufactured in conformity with the
following harmonised standards:

EN ISO 12100:2010

EN 60204-1:2006

EN 50370-1, -2.

Harnésand 2022-03-03
CEO Fredrik Forssberg

HLOGOSOL

Fiskaregatan 2, 871 33 Harnésand, SWEDEN
+46 611 182 85 | info@logosol.com | www.logosol.com



